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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCDRDINCTO EN10204 TVPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTlFY THAT THE PRODUCT LLSTED BELOW WAS DESLGNED, MANUFACTURED ANDTESTED ACCORDING TO OUR QUALITY SYSTEM AND REQULREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO N E  DISENADO, FABRICADO Y PROBAW DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

AP1598 - VALVE INSPECTlON AND TESTING AP16D - PlPELlNE VALVES - CATE, PLUG, BALL AND CHECK 
AY1 599 -METAL PLUG VALVES - FLANGED. THREADED AND WELDING API 600 - STEEL CATE VALVES. FLANGED AND WELDING ENDS 
hSS1 Bl6-10 - FACE TO FACE ANI) F I D T O  END DLtCNSIONS OF VALVI'S 
ASSI BI6-34 - VALVES - FIASGED. THREADCD AS11 WELDISti LNUS 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES 

Part No. AC031AO8MAB830000M 
(Cddigo) 

D e s c r i ~ t i o n  3" Fig. 5202 F UT WCB, M I  T W  No.8 830000 
Descripción CAST STEEL CATE VALVE 150 CLASS 

( V A L W L A  COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVEWml W W  EMISSION CONTROL (SO PPM'S MU.1 W V ü L A  SUMINISTRADA CON CONTROLDE BAJAS 
EMISIONES FUGITIVAS (Y) PPM'S MAX.1 ) 

ITEM HEAT No. MATERIAL 
(PARTE1 (COLADA) (ASTM) 

BODY WH34744 ASTM A-2 I~IWCB 
CUERPO 

I BONNET WH34705 ASTM A-216nUCB 
BONETE 

1 WEDGE WH34768 ASTM A-216NCB 
DISCO 

- ~ ~ - ~~ 

ANSIHIb-II - FORGTD t'I K1 IS(;S, S O C K ~ I  - wELDNG AYD l l l ~ t ~ ~ k I >  
API 602 - ( O\lPAC I S I f t l . G . 4 l  t VAI.VES - FLA\GEl>. l HKEADED. 

WFLDING AND I~X'I't:NDI:I> - HVI>Y ENDS 

I 
P R E S S U R E  TEST 
(PRUEBAS DE PRESION) 

H Y D R O S T A T I C  (PSn 
(HJDROSTATICA) 

PNEUMATIC (Psn 
L (NEWTICA) 

SHELL SIDE (LADO)\ 

1 2 

450 450 N A  N A  

80 80 
i - ~ 

MECHANICAL TESTS 

CHEMICAL C O M P O S I T I O N  (%) COMPOSICI~N QUIMICA (%) 

C Mn P S S i  N i  Cr C u  V M 0  Cb 
0.196 0.887 0.028 0.012 0.392 0.039 0.053 0.001 0.038 0.004 

Normalhted 10 (Nomialirado al 930 Temoer to (Temole a) 650 Enfilado en aire. 
0.198 0.948 0.031 0.012 0.501 0.020 0.024 0.001 0.032 0.003 

NormalhM 10 Mormalvado al 930 Temwr 10 (Temole a) 650 Enfriado en aire. 
0.210 0.931 0.037 0.015 0.458 0.038 0.054 0.001 0.029 0.004 

TENS YiELD ELG RED BHN 

WSl m 1  % Y* 
CVN~U IST 2ND 3RD AV0 

74.68 46.98 31 60 151 

74.82 42.34 25 48 153 

81.93 46.69 27 47 162 


